

Company: National Metalwares
 Recipient: Jerry Guthke
 Recipient Email: jguthke@nationalmetalwares.com
 cc to Email: -

Test Report # 11B-2226
Date: October 31, 2011
PO #: 70145

SAMPLE INFORMATION:

Description:	15 Tubes To Test Paint Lead Content		
Assortment:	HON BLK, TITAN, CHAR		
SKU/Style No.:	-	Toy Co./Agency:	-
Factory/Supplier:	-	Country of Origin:	-
Country of Distribution:	-	Labeled Age Grade:	-
Quantity Submitted:	15 (5 of each)	Recommended Age Grade:	-
Date Received:	10/21/11	Tested Age Grade:	-
Testing Period:	10/21/11-10/31/11		

OVERALL RESULT:

PASS

At the request of the client, the sample was evaluated for compliance with the following specifications:

CONCLUSION	SPECIFICATION
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead Content in Paints & Surface Coatings

ANSECO GROUP, LLC



David Ennis
 Manager, Chemical Laboratory



Company: National Metalwares **Test Report #** 11B-2226
 Contact: Jerry Guthke **Date:** October 31, 2011
 Sample Description: 15 Tubes To Test Paint Lead Content

DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead Content in Paints & Surface Coatings

Analysis of paints and surface coatings performed by Inductively Coupled Plasma Spectroscopy to determine compliance with the above referenced regulation. (Method: CPSC-CH-E1003-09.1)[▲]

Specimen No.	1	2	3	-	-	-
Element/Limit	Total Result	Total Result	Total Result	Total Result	Total Result	Total Result
Lead (Pb) [▲] 90 ppm	LT 5	LT 5	LT 5	-	-	-
Conclusion	PASS	PASS	PASS	-	-	-

LT = Less Than
 Results are reported in parts per million (ppm)

Specimen No.	Specimen Description (Color)	Location
1	Black Coating	Tube (HON BLK)
2	Gray Coating	Tube (TITAN)
3	Charcoal Coating	Tube (CHAR)

Company: National Metalwares

Test Report # 11B-2226

Contact: Jerry Guthke

Date: October 31, 2011

Sample Description: 15 Tubes To Test Paint Lead Content

Sample Photo:



End Report